





Sorry, no image available.





Pro	aucis	- 1			Lat. // 2010
	R&R Part No.	Replacement Parts for OEM Part No.	r R04246 - Ramp Kit - High Rail Description	Qty Req	Price Order Each Quantity
1	R400258		Bolt - Hex HD 3/8-16 x 3/4	6	0.51
2	R99-6204		Clip - Retaining - Wheel (Rubber)	4	3.45
3	R106-5353		Rubber Wheel Assy	4	71.45
4	R445795		Nut - 5/16-18 Flanged	4	0.26
5	R3234-5		Bolt - 5/16-18x3/4 Hx Ser Was HD	4	0.74
6	R3296-29		Locknut - 5/16-18 ESNA	2	2.95
7	R322-12		Bolt - 5/16-18 x 2 1/2 Hx HD	2	2.30
8	R3296-44		Nut - 3/8-16 Heavy Jam ESNA Lock	2	2.45
9	R101526		Bolt - Hex HD 3/8-16 x 2-1/2 GR5	2	0.91
10	R3296-39		Locknut - 3/8-16 Nylon	8	1.40
11	R3231-21		Screw - 3/8-16 x 3/4 Carriage	8	0.75
12	R95-6448		Spacer	2	7.25
13	R106-5317		Hose - Fuel	2	1.90
14	R106-5354		Latch - Wheel Lock	4	13.90
15	R108-3156		Bracket - Wheel Lock	4	10.60
16	R105-5393		Rod - Trailer - Small	4	15.10
17	R106-5316-	01	Bracket - Ramp	2	79.55
18	R106-5315		Bracket-Lock	2	34.90
19	R106-5314-	01	RH Tube Assy	1	81.75
20	R106-5313-	01	LH Tube Assy	1	81.75
21	R453011		Washer - Flat 3/8 SAE Y/Zinc	8	0.11

All original equipment manufacturers names and part numbers are used for identification purposes only, and we are in no way implying that our products are original equipment parts. Prices subject to change without notice.